
Neuhoff Building 
1320 Adams Street, Suite 1400 

Nashville, TN 37208 

MELVIN J. MALONE 
615.651.6705 

melvin.malone@butlersnow.com 

T 615.651.6700 
F 615.651.6701 
www.butlersnow.com 

BUTLER SNOW LLP 
98086281.v1 

November 5, 2025 

VIA ELECTRONIC FILING 

Hon. David Jones, Chairman 
c/o Ectory Lawless, Docket Manager 
Tennessee Public Utility Commission 
502 Deaderick Street, 4th Floor 
Nashville, TN 37243 
TPUC.DocketRoom@tn.gov 

RE: Application of Limestone Water Utility Operating Company, LLC to Expand Its 
Certificate of Convenience and Necessity to Serve the Adley Subdivision, TPUC Docket 
No. 24-00020 

Dear Chairman Jones: 

Attached for filing please find Limestone Water Utility Operating Company, LLC’s First Report 
[...]
through four phases identified as anaerobic fill, react, settle and filled decant. The process 
needs specific conditions for the bacteria in the reactors to form the granules capable of 
pollutant removal with quick settling. These conditions will be subject to the dynamics of 
inflow and infiltration and the addition of acetic acid (carbon source) and alum (coagulant) 
by the operator.

With the implementation of the federal electronic reporting rule, Monthly Operating Reports 
(MORs) forms serve as tools to calculate results reported on monthly Discharge Monitoring 
Reports (DMRs). These reports only serve to demonstrate compliance with technology-based 
and/or water-quality based effluent limits. They are insufficient for supervising process 
control.

Process control records are appropriately maintained onsite. The purpose of this parameter 
is for the operator to certify monthly on its DMR that process control 
record is complete and available for inspection.

Page 7 Addition of a Mercury Effluent Limit
This permit imposes a limit on mercury so the discharge will result in only de minimis 
degradation as intended by the applicant. This limit may be considered for removal from the 
permit based on new information.

As described above in the antidegradation discussion, the inability by the
antidegradation analysis to show that mercury is de minimis appears to be a function of the 
test method used for analyzing mercury in the sample. Using an EPA approved method with 
a method detection level of 5 ng/L, equivalent to 0.005 ug/L, or 0.000005 mg/L, will have the 
potential to demonstrate that the level of mercury in the proposed discharge of 0.45 MGD 
will constitute de minimis degradation.

This modified permit will expire November 30, 2026. The applicant is welcome to 
recharacterize mercury with its renewal application due by June 01, 2026, for reconsideration
of the need to impose the mercury limit at permit renewal.

There are two discharges into the receiving stream segment so the de minimis degradation
for mercury, 10% of available assimilative capacity, must be allocated between the two 
dischargers. The proportioning uses the following factors:

0.0009758 lb/d = allowable de minimis load (from Table on MOD-5)
0.45 MGD = Design flow rate of Limestone Grasslands, TN0027278
0.40 MGD 29718



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MOD-11

Proportioning the load yields the load to Limestone Grasslands:

Converting the load into a concentration limit yields:

The permit imposes the limit as a monthly average with a monthly monitoring frequency. 
The applicant may sample for mercury more than once per month at its discretion to meet 
the average.

The water quality criterion for mercury is a human health criterion protective of a lifetime of 
exposure via domestic water supply and recreational exposure such as eating fish. 
Therefore, it applies as a monthly average.

Page 8 Removal of 40% Minimum Removal Rate for TSS and CBOD5

Minimum daily removal rates for TSS and CBOD5 have been removed from the percent 
removal rate table on Page 8 because the Division replaces this parameter with daily 
maximum load limits for TSS and CBOD5. The Division considers daily load limits and daily 
minimum percent removal rates to both represent technology removal daily and does not 
intend to enable the possibility of double permit violations. As stated previously, the Division 
is imposing the daily load limits (versus minimum percent removal) to limit the ability of the 
proposed technology to blend unlimited inflow and infiltration during the filled decant 
portion of the AGS cycle.

Page 9 Notes For Monthly Certification, SVI and Mercury Sampling
The Division adds notes under the limit tables applicable to the 0.45 MGD facility regarding 
the monthly certification statement, SVI and mercury parameters.

Page 11 Added Narrative Start-up Requirement
This permit adds an enforceable requirement for the permittee to provide the Division a
reporting format for supervising process control and waste activated sludge disposal at start-
up of the new treatment facility.

Rule 0400-40-02-.10 requires the submission of records and reports to ascertain the 
continuous and satisfactory operation of the works in such manner as to ensure the 
protection of water quality. The Division establishes parameters on monthly discharge 
monitoring reports (DMRs) and monthly operating reports (MORs) to demonstrate in the 
public record that the discharge complies with minimum technology treatment standards 



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MOD-12

and any more stringent water quality standards, including antidegradation, that apply. Such
DMRs/MORs are neither designed nor suggested as the supervisory control of the AGS 
process.

When 
treatment process in the document, Preliminary Engineering Report, Grassland STP 
Improvements for Central States Water Resources, September 2024, by Goodwyn Mills Cawood, 
LLC, GMC Project Number CNAS230028, tracked as WPN 24.0154, it says this about the AGS 
process:

Prior to start-up then, the engineering design consultant, in cooperation with the technology 
vendor, is being required to develop for the operator the plan for supervising and 
maintaining favorable treatment conditions in each batch of wastewater treated throughout 
the day. The permit is requiring that the evidence of this process control supervision be 
documented monthly in an on-site file record and for the permittee to record on its DMR 
that this record is complete and on file.

Similarly, per the engineering basis of design document, tracked as WPN25.0038, the 
engineering design consultant reports that favorable pollutant removal conditions are a 
function of wasting mixed liquor suspended solids (MLSS). This permit refers to that wasted 
product as waste activated sludge (WAS). The basis of design report says that it is necessary 
to waste MLSS during the react step (surface wasting) to select favorable conditions for the 
formation of granules that settle rapidly. The report estimates needing to waste up to 4,868 
gallons per day. The report says that due to on-site limitations for managing waste solids, 
the permittee must plan on hauling 2 trucks of waste solids per day, five days per week. The 
permittee currently has a commitment by the City of Columbia to accept these loads as well 
as a septage hauler to transport them to Columbia. Neither the receiver nor the hauler have 
presented commitments for the life of this process. This permit is requiring that the on-site 
process control log also records what happens to the waste activated sludge daily as well as 
to document that the permittee continually identifies redundant receivers and haulers to 
keep the AGS process operating properly.



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MOD-13

Page 14 Mercury Sampling Method
The Division repeats the note added to Page 9 that requires mercury be sampled and 
analyzed via a method with a method detection limit of 5 ng/L or less in Part 1.2.3 of the 
permit. Part 1.2.3 of the permit is the usual place that the Division ads this requirement into 
NPDES permits. The Division includes it redundantly for the convenience of persons who will 
inspect this facility in the future for permit compliance.

Recheck for Ammonia Toxicity

This proposed permit modification uses a reduced stream low flow based on flow 
measurements at the USGS gaging station below the City of Franklin and upstream of 

antidegradation-based effluent limits for ammonia will not result in ammonia toxicity. The 
below calculation shows that the antidegradation based limits for ammonia of 1.1 mg/L 
summer and 2.8 mg/L winter, to protect dissolved oxygen and meet the dissolved oxygen
TMDL, are more stringent than those calculated to prevent toxicity to fish and aquatic life. 
Therefore, no reduction in the ammonia limits is necessary for toxicity.



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MOD-14

Reevaluate Required Wastewater Operator Certification Level

Operator grades are rated by the Division of Water Resources pursuant to Rule 0400-49-01, 
on behalf of the Water & Wastewater Operators Certification Board. The Division identifies 
ratings in the permit file record and in permit fact sheets but not permits so that the Water 
& Wastewater Operators Certification Board and operators can negotiate changes to a 

In this case, designers at Goodwyn Mills Cawood (GMC) rated the new treatment plant using 
a spreadsheet provided by the Division that sums points for the proposed new treatment 
processes and other plant operation factors. Based on the evaluation of the proposed new 
treatment plant design, the wastewater operation certification of the operator in charge will 
be increasing from Grade III to Grade IV.

See the rating sheet on the next page:



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MOD-15

Facility Name NPDES Number TN0027278 

Facility Contact Phone Number 816-317-4755
Form Completed By Date 8/26/2025
Design Flow (MGD)

Wastewater Plant Total Points Wastewater Plant Grade 4
# of Connections for Collection System Collection System Grade 1

CBOD/BOD 2.7
NH3 1.1

Less than 100 percent 0 Design Flow Points (30 max.) (Qd X 2)
100-200 percent 2

More than 200 percent 4 Y
Subject to toxic wastes 6 1

Adv. Sec. (BOD = 10-29 and any NH3) 3
Tertiary (BOD<10 and any NH3) 5 Y

Direct Reuse 7

Land Disposal, evaporation 2

Subsurface discharge 4

Manually cleaned screens 2 Two-stage activated sludge 10

Mechanically cleaned screens 3 Polishing pond or effluent flow equal 2 Y

Preareation 2 Land application of treated effluent 5

Comminutor, barminutor, grinders, etc. 3 Chemical treatment removal 6

Grit removal 3 Y Denitrification 10 Y

Raw sewage pumping (on-site) 3 Y Sand or mixed media filters 8 Y

Flow equalization basin (aerated) 5 Y Activated carbon beds 10

Flow equalization basin (unaerated) 3 Nitrification required by permit

Fine screens (preliminary treatment) 3 Y By activated sludge 6 Y

Pre-chlorination 3 By other processes 5

Primary clarifiers 5 Disinfection

Primary clarifiers with chemical settling aid 7 Chlorination/PAA 5

Swirl system 3 Dechlorination 5

Secondary clarifiers 5 Ozonation 10

Flocculation with or without chemical aid 7 Y Ultraviolet 5 Y

Trickling filter with or without chemical aid 6

Trickling filter with recirulation 8

Activated Sludge

Oxidation ditch 8

Mechanical aeration 9

Diffused or dispersed aeration 10

Batch treatment (SBR, ICEAS, etc.) 10 Y

Pure oxygen 15

Anaerobic digestion (check either unheated or heated) Solids reduction (incinerator, wet oxidation, etc.) 15

Unheated 5 Chemical stabilization with lime 8

Heated 10
All other dewatering units including wedgewire and vacuum beds, 

both with polymers
5

Aerobic digestion 7 Composting:in vessel 10

Drying beds 3 Composting:static pile 5

Sand bed with polymer added 5 Land application 5

Gravity thickener 5 Y Sludge lagoon 3

Dissolved air flotation thickener 8 Sludge disposal (Landfill, land application, etc.)

Vacuum filter 8

Centrifuge 8
Belt press, plate & frame filter press 8

Lab work done outside the plant 0 Y Lab work done outside the plant 0 Y

Membrane filter procedures 3 Push-button or visual methods for simple tests such as pH, 3 Y
Use of fermentation tubes or any dilution method 5 Test such as DO, COD, BOD, titrations, gas analysis, volatile content 5 Y

Biological identification 7 Specific nutrients, total oils, phenols, etc. 7

A/A or GC/MS 10

Point system taken from operator rules.  (TN Rule 0400-49-01-.08 CLASSIFICATION OF WASTEWATER TREATMENT PLANTS AND WASTEWATER COLLECTION SYSTEMS)

Receiving Stream Sensitivity (Select only one box)

Section 1

Section2

Grassland STP

Micah Franklin
Logan Dickinson

Section 3

566

Bacteriological

Treatment Processes

Sludge Treatment and Handling

Laboratory Control (Check all that apply)

Chemical/Physical

Variation Raw Wastewater (flow, BOD, or SS use ratio of peak to average) Select only one box. 

2

Effluent/Permit Characteristics

0.45

Y

State of Tennessee
Department of Environment and Conservation -Division of Water Resources

Wastewater System Operator Grade Calculation Sheet for Grades II, III, IV
Wastewater Plants with a design flow of less than 0.075 MGD are Grade I

1/6/2017

86

Instructions:
1. Complete only boxes with red background. All other values are standard or calculated.
2. Fill in red boxes in Section 1.
3. Fill in red box with number of connections in collection system.
4. In "Variation Raw Wastewater" Section place a "Y" in one of the four options provided in list.
5. In "Effluent/Permit Characteristics" input CBOD/BOD and NH3 limits from NPDES permit
6. In "Receiving Stream Sensitivity" section place a "Y" in one of the six options provided in list.
7. In the "Treatment Processes", "Sludge Treatment and Handling", and "Laboratory Control" sections place a "Y" in all processes that are applicable to this plant.
8. The table to the left will calculate total points and place Section 2 table.



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MOD-16

In summary, the Division proposes the following changes in the modified permit:

Permit Page Description of Change

5 Addition of Sludge Volume Index (SVI) alert level
6 Reduced concentrations for effluent TSS (mg/L)
6 Addition of TSS daily maximum load limit (lb/d)
6 Elimination of chlorine limits
7 Addition of UV system monitoring 
7 Revised daily maximum E. coli limit
7 Addition of monthly certification statement parameter
7 Addition of mercury monthly average effluent limit

7-8 Reduced concentrations for ammonia and CBOD5 (mg/L)
7-8 Addition of ammonia and CBOD5 daily maximum load limits (lb/d)
8 Elimination of TSS and CBOD5 minimum 40% removal requirement
9 Added notes about the monthly certification statement, SVI and Hg

11 Added a narrative report requirement applicable at start-up
14 Added narrative regarding MDL of mercury analyses
NA Changes wastewater operation certification grade from III to IV



Limestone Water Utility Operating Company, LLC
NPDES Permit TN0027278

Page MM-1

MINOR MODIFICATION RATIONALE

Limestone Water Utility Operating Company, LLC
Grassland STP

NPDES Permit No. TN0027278
Date: 2/6/2022

Permit Writer: Wade Murphy

This minor modification transfers the NPDES permit to Limestone Water Utility Operating 
Company, LLC from Cartwright Creek, LLC. Permit regulation allows that a permit transfer 
due to change in ownership is a minor modification not requiring public notice. (Rule 0400-
40-05-0.06(5)(b)).

On January 25, 2022, the Division received written notification from Josiah Cox, President, 
Limestone Water Utility Operating Company, LLC, dated December 27, 2021, notifying the 
Division that Limestone Water Utility Operating Company, LLC had acquired the sewerage 
treatment plant assets from Cartwright Creek Utility, LLC, effective December 21, 2021. 

Limestone Water Utility Operating Company, LLC has an active business filing with the 
Tennessee Secretary of State, Control # 000997814.

Further, Limestone Water Utility Operating Company, LLC, applied for and obtained a 
Certificate of Public Convenience and Necessity (CCN) from the Tennessee Public Utility 
Commission (TPUC) to provide sewer utility service as a privately-owned public utility. The 
TPUC granted the CCN on January 24, 2022, via Docket #2100053.

For discharge and monthly operating monitoring and reporting purposes, this minor 
modification is retroactively effective on January 01, 2022.

References to Cartwright Creek, LLC in the original fact sheet dated 7/28/21 and its 
addendum at permit issue dated 8/30/21 remain unchanged. The division published those 
documents prior to the asset transfer. However, the rationale within those documents for 
permit limits and conditions are the basis for the minor modified permit issued to Limestone 